
 

 

 
 

Faculty of Science and Technology 

 

MASTER’S THESIS 

 

Study program/ Specialization: 

 

Environmental Engineering/ 

Water Science and Technology 

 

Spring semester, 2010 

 

 

Open access 

 

 

Writer: Valeri Aristide Razafimanantsoa 

 

………………………………………… 
(Writer’s signature) 

 

 

Faculty supervisor: Dr. Leif Ydstebø 

Title of thesis:  

 

Improving BOD removal at SNJ wastewater  

treatment plant by biological treatment at low temperature 
 

 

Credits (ECTS): 30 

Key words: 

  

Wastewater, 

Biological treatment, 

Maximum specific growth rate,  

Decay rate,  

Bioreactor design 

 

Pages: ……………………..53 

 

+ Enclosure: ……………...13  

 

 

Stavanger, 22 June 2010 
[...]
Table 16: Volume required for the new plant (alternative 1) ................................................... 47 

Table 17: Volume required for the new bioreactor (alternative 2) ........................................... 48 

 

 

 



 

 

LIST OF SYMBOLS 

 

: Temperature coefficient 

µ: Specific growth rate (d-1) 

µmax: Maximum specific growth rate (d-1) 

A: Surface area (m2) 

BOD: Biochemical oxygen demand (mg/l) 

BODrem: BOD load removed (KgBOD/d) 

Ce: Effluent substrates (mg/l) 

Cin: Influent substrates (mg/l) 

CN: Concentration of nitrogen (mg/l) 

Co2: Concentration of oxygen (mg/l) 

COD: Chemical oxygen demand (mg/l) 

CODb: Biodegradable COD 

CODup: Unbiodegradable particulate COD 

CODus: Unbiodegradable soluble COD 

Cs: Concentration of substrates (mg/l) 

d: Day 

D1 = DO of diluted sample immediately after preparation, mg/L, 

D2 = DO of diluted sample after 5 d incubation at 20°C, mg/L, 

E: BOD removal efficiency (%) 

F: Recirculation factor 

fcv: Conversion factor (1.42 mgCOD/mgVSS) 

fd: Unbiodegradable residue in the cells 

ISS: Inorganic suspended solids (mg/l) 

kc : Hydrolysis constant 

Kd: Decay constant for heterotrophic organisms (d-1) 

Kh: Hydrolysis constant (d-1) 

kh: Volumetric hydrolysis rate (gCOD/l.d) 

KN: Half-saturation constant for nitrogen (mg/l) 

Ko2: Half-saturation constant for oxygen (mg/l9 

Ks: Half-saturation constant for substrate (mg/l) 

Kx: Half-saturation coefficient for hydrolysis (mgCOD/mgCOD) 

LA: Surface area organic loading rate (gBOD/m
2
.d) 

Lh: Hydraulic loading rate (m3/m2.d) 



 

 

Lv: Volumetric organic loading rate (KgBOD/m
3
.d) 

MLSS: Mixed liquor suspended solids (mg/l) 

MLVSS: Mixed liquor volatile suspended solids (mg/l) 

OUR: Oxygen utilization rate (mgO/l.h) 

P: Decimal volumetric fraction of sample used 

Px: Waste production (kg) 

Q: Average influent flow rate (m
3
/d) 

Qr: Recycle flow rate (m3/d) 

Qw: Wasted flow rate (m3/d) 

So: Influent BOD concentration (KgBOD/m
3
) 

SRT: Sludge retention time (d) 

SS: Suspended solids (mg/l) 

SVI: Sludge volume index (ml/g) 

T: Temperature (
o
C) 

TOC: Total organic carbon (mg/l) 

TSS: Total suspended solids (mg/l) 

V: Volume (m3) 

Vml: Volume of mixed liquor (at concentration Xv mgVSS/l) (l) 

VSS: Volatile suspended solid (mg/l) 

Vww: Volume of wastewater (l) 

X: Suspended solids concentration (mg/l) 

Xe: Effluent biomass concentration (mg/l) 

XE: Endogenous residue (mg/l) 

XH: Concentration of heterotrophic organisms (mg/l) 

Xi,e: Unbiodegradable organic suspended solids in the effluent (mg/l) 

Xi,in: Unbiodegradable organic suspended solids in the influent (mg/l) 

Xi,r: Recycle unbiodegradable organic suspended solids (mg/l) 

Xi,w: Wasted unbiodegradable organic suspended solids (mg/l) 

Xin: Biomass concentration in the influent (mg/l) 

Xr: Recycle biomass concentration (mg/l) 

Xw: Wasted biomass concentration (mg/l) 

Y or Yx/s: Yield constant (gVSS/gCOD or gCOD/gCOD) 

ΔO: Mass of oxygen utilized in RBCOD consumption per litre batch mixture (mgO/l) 

μmax20: Maximum growth rate at a standard temperature of 20
o
C (d

-1
) 

μmaxT: Maximum growth rate at a temperature T (d
-1

) 



  
Page 1 

 

  

Introduction 

 

To date the wastewater treatment policy in Norway has been focused to meet local and 

regional environmental quality objectives. The organic load into the receiving water was 

generally very low, resulting in low oxygen demand. Oxygen depletion due to discharge of 

urban wastewater was not a problem in that time. In the other hand, eutrophication was a huge 

threat, and phosphorus was the main limiting factor for algae growth. That is the reason why 

Norway has mainly been focused on phosphorus removal. Compared to the other methods 

available, chemical treatment was considered the most efficient way to deal with the problem.  

According to NORVAR (2002), chemical precipitation plants represent 38 % of the total 

hydraulic capacity of Norwegian municipal wastewater plants, combined biological and 

chemical treatment for 28%, mechanical treatment for 31%, biological treatment plants for 

1% and 2% for the other plants where the treatment method is unknown. 

On 27 February 1998, the European Commission issued directive 98/15/EC amending 

directive 91/271/EEC to clarify the requirements of the directive in relation to discharges 

from urban wastewater treatment plants to sensitive areas which are subject to eutrophication. 

So prior to discharge, wastewater should contain 25 mg/l BOD and 125 mg/l COD in 

maximum (or 75% BOD5 and 70% COD removal in term of efficiency) after secondary 

treatment. Chemical coagulation plants such as SNJ face sometimes problems to meet the new 

requirements. A reconstruction of the treatment plant is judged necessary to achieve a more 

efficient BOD removal. For this reason, SNJ plan to take account of biological treatment in 

the future, which is the main objective of this project to test biological treatment with SNJ 

wastewater at different temperature in order to establish the design parameters, which will be 

used further to estimate the volume required for the treatment of wastewater by biological 

means. This project is entitled Improving BOD removal at SNJ wastewater treatment 

plant by biological treatment.  

This work is divided in five main sections. Information about SNJ and the different variants 

of biological processes are presented in the first section. Description of the experiment and the 

different methods used during this study are the core of the second section. Presentation of the 

results and discussion are covered in the third section. Simulation with AQUASIM software 

will be elaborated in the fourth section. Design calculations of activated sludge and aerobic 

biofilm reactor will be the last section of this book. 

 

 



  
Page 2 

 

  

1. Background and literature 

1.1. Sentralrenseanlegg Nord-Jæren (SNJ) 

a. General information 

Sentralrenseanlegg Nord-Jæren (SNJ) is one of the largest wastewater treatment plants in 

Norway. SNJ is located at Mekjarvik in 

Randaberg (10 km north of Stavanger). The 

plant was put into operation on 13 March 

1992.This plant use chemical treatment for 

the removal of phosphorus and suspended 

solids. The plant receives wastewater from 

different municipalities such as Randaberg, 

Stavanger, Sola, Sandnes and Gjesdal. 

Wastewater is brought to the treatment 

plant in a main pipeline system from Figgjo 

in Gjesdal municipality to Mekjarvik, a 

total of approx. 35 km. The tunnel has a 

volume of 77,000 m
3
 and acts as 

equalization magazine during rainfall 

periods. Wastewater contains both sewage 

and surface water (rain, surface), since much of the old sewer system is combined system. 

 

b. Activities 

SNJ is composed of wastewater treatment plant, anaerobic sludge digestion, dewatering and 

drying plant and finally the odor treatment plant (IVAR, 2010). 

 

- Wastewater treatment plant  

First, wastewater is pumped by a sump pump to the grid stations located at 20 m above the 

tunnel. The pumping station consists of four pitched dry pumps each with a capacity of 600 l/s 

to 20 mVS. Each pump has its own path and amount of wire gauge. 

Next, the wastewater goes to the first stage of treatment, which is screening and sand trap. 

During this stage, coarse particles are separated in the 6 pieces staircase shaker with 3 mm of 

aperture, while sands are removed in the two parallels aerated sand traps. Iron chloride is 

added at the entrance to the sand trap pool to promote the formation of large particles, which 

can be settled by means of its own weight. Finally, the flocs are separated from the water 

Figure 1: Wastewater collect facilities 

Source: IVAR, 2010 



  
Page 3 

 

  

phase in the sedimentation basins composed of four vessels. Each vessel consists of two 

parallel pools that are 7 m wide, 67.6 m long and 4.8 m depths. Finally, the purified water is 

discharged in Håsteinfjorden (1.6 Km from shore) at 80 m depth, whereas the sludge is 

pumped from the sedimentation basins to two anaerobic digesters with a volume of 3500 m
3
 

each. This sludge has a solids content of approx. 5%.  

 

- Biogas plant 

The sludge undergoes the fermentation process where anaerobic bacteria break down organic 

matter without access to oxygen. This process reduces volatile suspended solids (VSS) and 

produces biogas, which normally consists of about 70 - 80% methane. Biogas undergoes a 

simple pretreatment for the removal of water, foam and particles before it is fed to boiler 

plants for the production of steam. 

 

- Dewatering and drying plant 

 Dewatering occurs in three centrifuges in which 2 can be operated simultaneously. Each 

centrifuge has a capacity of about 25 m
3
/h. Polymers are added to the sludge. Normally 30-

32% solids content were achieved after dewatering. The dewatered sludge is transported to 

the sludge drying plant by two mud pumps. 

The drying plant consists of two driers of which operated continuously and the other serves as 

a dry spare for longer outages. 

The solids content after centrifugal dewatering and thermal drying is about 85%. The dried 

product is formed into small pellets (biopellets) that are simple to store, handle and transport. 

The final products are dust-free, with no annoying odor or pathogens and meet the 

governmental standard for non-agricultural land use. 

 

- Odor treatment 

SNJ installed odor removal system for the process section that emits strong odors. This 

applies to the biogas plant, sludge reception and drying facilities. The exhaust gases from the 

biogas plant and sludge reception are removed by a biofilter where the odor substances are 

broken down by separate bacterial cultures. 

 

At SNJ, the entire facility is built with two separate and parallel lines so that it is possible to 

do experiments with other solutions, or to run maintenance operations without interference. 



  
Page 4 

 

  

Attempts are made continuously to ensure that the plant will be operated in a technically and 

economically optimal way. 

 

c. Constraints 

When SNJ was built in 1992, it was designed for 240 000 person equivalents (p.e). And over 

time, the number of inhabitants increases twelve-monthly. In 2050, SNJ expect to receive 

wastewater corresponding to 500 000 p.e; which means more organic loading into the plant 

(30 000 Kg BOD/day). To deal with the situation, SNJ plan to extend the plant and change 

their way of treating the wastewater this according to the 1991 Urban Wastewater Treatment 

Directive. 

 

1.2. Alternatives for BOD removal 

Dissolved organics are generally treated with biological processes. The more common 

systems are aerobic (with oxygen) and include aerobic or facultative pond, biofilm reactor, 

and activated sludge processes (Corbitt, 2004). All these processes rely on the ability of 

microorganisms to convert organic wastes into stabilized, low-energy compounds (Hammer 

and Hammer Jr., 2001). 

 

a. Biofilm 

In biofilm systems, microorganisms attach themselves in a thin layer, onto a support medium. 

The latter may be in the form of a fixed bed or moving bed (NG WunJern, 2006).The table 

below summarizes the different types of biofilm processes with some applicable examples. 

 

Table 1: Variants of Biofilm processes 

Processes Examples 

Non-submerged attached growth processes Trickling filters 

Movable filter medium 

Kaldnes, Rotating biological contactors 

(RBCs), fluidized- bed bioreactors (FBBR), 

Meteor 

Stationary filter medium Biofor and Biostyr process  
Source: adapted from Henze et al.(2002) 

 

- Trickling filters 

Trickling filter is the conventional biofilm reactor. It has been used to provide biological 

wastewater treatment of municipal and industrial wastewater for nearly hundred years (Henze 

et al., 2002). 



  
Page 5 

 

  

Trickling filters are classified by hydraulic and organic loading. Moreover, the expected 

performance and the construction of the trickling filter are determined by the filter 

classification. Filter classifications include standard rate, intermediate rate, high rate, super 

high rate (plastic media), and roughing rate types. Standard rate, high rate, and roughing rate 

are the filter types most commonly used. Table 2 resumes the characteristics of the different 

types of trickling filters. 

 
Table 2: Typical characteristics of the different types of trickling filters (at 20oC) 

Operational conditions Low rate 
Intermediate 

rate 
High rate 

Super high 

rate 
Roughing 

Packing medium Stone Stone Stone Plastic Stone/Plastic 

Hydraulic loading rate 

(m
3
/m

2
.d) 

1 – 4 3 – 10 10 – 40 12 – 70 45 – 185 

Organic loading rate 

(KgBOD/m
3
.d) 0.1 – 0.4 0.2 – 0.5 0.5 - 1 0.5 – 1.6 Up to 8 

Effluent recycle Minimum Occasional Always (
1
) Always Always 

Flies Many Variable Variable Few Few 

Biofilm loss Intermittent Variable Continuous Continuous Continuous 

Depth (m) 1.8 – 2.5 1.8 – 2.5 0.9 – 3 3 – 12 0.9 – 6 

BOD removal (%)(
2
) 80 – 85 50 – 70 65 – 80 65 – 85 40 – 65 

Nitrification Intense Partial Partial Limited Absent 
Source: Adapted from Metcalf and Eddy (1991) 

 

- Rotating Biological Contactors 

The rotating biological contactor (RBC) is a biological treatment system and is a variation of 

the attached growth idea provided by the trickling filter. Still relying on microorganisms that 

grow on the surface of a medium, the RBC is instead a fixed film biological treatment device 

(Spellman, 1999). The basic biological process is similar to that occurring in the trickling 

filter. An RBC consists of a series of closely spaced (mounted side by side), circular, plastic 

(synthetic) disks that are typically about 11.5 ft in diameter and are attached to a rotating 

horizontal shaft. Approximately 40% of each disk is submersed in a tank containing the 

wastewater to be treated. As the RBC rotates, the attached biomass film (zoogleal slime) that 

grows on the surface of the disks moves into and out of the wastewater. While submerged in 

the wastewater, the microorganisms absorb organics; while they are rotated out of the 

wastewater, they are supplied with needed oxygen for aerobic decomposition. As the zoogleal 

                                                 
(
1
) Effluent recycle is usually unnecessary when treating effluents from anaerobic reactors  

(
2
) Typical BOD ranges for TF fed with effluents from primary settling tanks. Lower efficiencies are expected for TF fed with effluents from 

anaerobic reactors, although overall efficiency is likely to remain similar.  



  
Page 6 

 

  

slime reenters the wastewater, excess solids and waste products are stripped off the media as 

sloughing. These sloughing are transported with the wastewater flow to a settling tank for 

removal. Table 3 shows the design criteria for RBCs. 

 
Table 3: Design criteria for RBCs (at 20oC) 

Operational conditions 
BOD 

removal 

BOD removal 

and nitrification 

Separate 

nitrification  

Hydraulic loading rate 

(m
3
/m

2
.d) 0.08 – 0.16 0.03 – 0.08 0.04 – 0.10 

Surface Organic loading 

rate (SOLR) 

(gBODsoluble/m
2
.d) 

3.7 -  9.8 2.4 – 7.3 0.5 – 1.5 

Surface Organic loading 

rate (gBOD/m
2
.d) 9.8 – 17.2 7.3 – 14.6 1.0 – 2.9 

Maximum SOLR in first 

stage (gBODsoluble/m
2
.d) 19 – 29 (14*) 19 – 29 (14*) - 

Maximum SOLR in first 

stage (gBOD/m
2
.d) 39 – 59 (30*) 39 – 59 (30*) - 

Surface nitrogen loading 

rate (gN-NH4
+
/m

2
.d) - 0.7 – 1.5 1.0 – 2.0 

Hydraulic detention time 

(h) 0.7 – 1.5 1.5 - 4 1.2 – 2.9 

BOD in the effluent (mg/l) 15 - 30 7 - 15 7 - 15 

N-NH4
+
in the effluent  

(mg/l) 
- < 2 < 2 

    *typical design values 

      Source: adapted from Metcalf and Eddy (1991) 

 

The RBC normally produces a high-quality effluent: 85-95% (BOD5), Suspended solids 

removal up to 85-95%. 

 

 
Figure 2: Typical configuration of RBCs 

Source: adapted from Leslie and al. (1999). 

 



  
Page 7 

 

  

- Kaldnes process 

Kaldnes process is based on biofilm and activated sludge principles. Professor Halvard 

Odergard at Trondheim University of Science and Technology developed this process in 1989 

and it was the first wastewater technology in Norway having nitrogen removal. Kaldnes use a 

wheel plastic (polyethylene), with a density slightly below that of water, as a biofilm carrier 

(biocarrier), and which were kept in suspension and in continuous movement within the 

bioreactor (Welander U. and B. Mattiasson, 2003). These biocarrier were designed to provide 

a large protected area for the biofilm and optimal conditions for the microorganisms. 

Kaldnes can be used as a preliminary treatment stage, as a combined IFAS hybrid stage or as 

a polishing step. Unlike the activated sludge process, Kaldnes can handle extremely high 

loading rate without any problems of clogging. The dead organisms on the outside of 

biocarrier are removed during its movement within the bioreactors and make a space for a 

new generation of bacteria to colonize. 

 

Figure 3: Kaldnes process 

Source: adapted from Welander U. and B. Mattiasson (2003) 

 

Different ranges of Kaldnes biocarrier are available in the market as shown in table 5. 

 
Table 4: Different types of biocarrier 

Model 
Length 

(mm) 

Diameter 

(mm) 

Protected surface 

(m²/m³) 

Total surface 

(m²/m³) 

K1 7 9 500 800 

K3 12 25 500 600 

Natrix C2 30 36 220 265 

Natrix M2 50 64 200 230 

Biofilm-Chip M 2,2 48 1200 1400 

Biofilm-Chip P 3,0 45 900 990 

Source: Adopted from www.anoxkaldnes.com (2006) 

 

Kaldnes is also used in combination with activated sludge process (combined system). 

http://www.anoxkaldnes.com/


  
Page 8 

 

  

- Fluidized-Bed Bioreactor (FBBR) 

A fluidized-bed bioreactor is one in which biofilm grows attached to small carrier particles 

that remain suspended in the fluid by the drag forces associated with the upward flow of 

water. The wastewater is fed upward to a bed of 0.4 – 0.5 mm sand or activated carbon 

(Tchobanoglous and al., 2003). Bed depths are in the range of 3 to 4m and the specific area is 

about 1000 - 2000 m
2
/m

3
 of reactor volume. The up flow velocities are 30 to 36 m/h and the 

hydraulic retention time range from 5 to 20 min. 

 
Figure 4: FBBR process 

Source: adapted from Tchobanoglous (2003) 
 

- BIOFOR® 

BIOFOR
® 

is one of the Degrémont technologies available nowadays. In this process the 

effluent to be treated enters continuously from the bottom of the reactor as shown in the figure 

4 and is distributed over the entire filter surface area by the nozzle under drain and aeration. 

The water passes through a Biolite filter media, which retain the suspended solids. The media 

provides surfaces for biofilm growth and BOD and nitrogenous pollutant are eliminated 

through this filter media during the 

filtration cycle (Degremont, 2009). 

The use of a co-current upflow design 

helps to limit odor generation since the 

treated water is situated at the surface of 

the filter (in contact with the atmosphere), 

and the untreated water enters at the 

bottom of the filter. 

The number of filters in filtration service is 

according to the flow entering the plant. During low flow periods, off-duty filters are aerated 

Figure 5: Biofor process 
Source: Degremont (2009) 



  
Page 9 

 

  

periodically to maintain the biomass in optimum condition. Since filters can be taken out of 

service when not required, operating costs (due to process air production) can be reduced. The 

design loading for the treatment is shown in the table 4. 

 

Table 5: Design loading for BIOFOR (at 20oC) 

Application Performance 

BOD removal 
Filtration rate 3-12 m/h 

Loading 2 – 8 kg BOD5/m
3 per day 

Nitrification 
Filtration rate 1.2 – 6.6 gpm/ft2 (3-16 m/h) 

Loading 0.5 – 2 kg NH3 –N/m3 per day 

Pre-denitrification 
Filtration rate 10 -35 m/h 

Loading 3 – 7 kg NO3 - N/m3 per day 

Post-denitrification 
Filtration rate 10 -30 m/h 

Loading 1–1.5 kg/ NO3 -N/m3 per day 

Source: Infilco Degrémont inc., 2009. 

 

 

This technology can get effluents with TSS and BOD less than 10 mg/L, ammonia at 1.5 

mg/L NH3-N, Nitrate down to 1.5 mg/L NO3-N and total Nitrogen about 3 mg/L TN. The 

oxygen transfer efficiency is typically 15 - 25%. 

 

 

b. Activated Sludge 

Horan (1989) defined the activated sludge process as a suspended growth system comprising 

a mass of microorganisms constantly supplied with organic matter and oxygen. This process 

is widely used worldwide for the treatment of domestic and industrial wastewater, in 

situations where high effluent quality is necessary (Sperling, 2007). According to 

Tchobanoglous and al. (2003), a number of AS processes and design configuration have 

evolved due to new regulations for effluent quality, technological advances, better 

understanding of microbial processes and to reduce costs. We can have complete-mix 

activated sludge (CMAS), plug-flow (conventional, high-rate aeration, step feed, contact 

stabilization, two-sludge, high-purity oxygen, Kraus process, conventional extended aeration), 

extended aeration (oxidation ditch, orbal, countercurrent aeration system, biolac process) and 

the sequentially operated systems such as sequentially batch reactor (SBR), cyclic activated 

sludge system (CAAS), Batch decant reactor- intermittent cycle extended aeration system 

(ICEAS). 

 

 

 

 

 

 



  
Page 10 

 

  

Table 6: Main characteristics of the activated sludge systems used for the treatment of domestic sewage (at 20oC) 

  Type 

General item Specific item Conventional Extended aeration 

Sludge age Sludge age (day) 4 – 10 18 – 30 

F/M ratio 
F/M ratio 

(KgBOD/KgMLVSS.d) 
0.25 – 0.50 0.07 – 0.15 

Removal 

efficiency 

BOD (%) 85 – 95 93 – 98 

COD (%) 85 – 90 90 – 95 

SS (%) 85 – 95 85 – 95 

Ammonia (%) 85 – 95 90 – 95 

Nitrogen (%)(
3
) 25 – 30 15 – 25 

Phosphorus (%) (
3
) 25 – 30 10 – 20 

Coliforms 60 – 90 70 – 95 

Area required Area (m
2
/inhabitant)(

4
) 0.2 – 0.3 0.25 – 0.35 

Total volume Volume (m
3
/inhabitant)

5
 0.10 – 0.12 0.10 – 0.12 

Energy (
6
) 

Installed power 

(W/inhabitant) 
2.5 – 4.5 3.5 – 5.5 

Energy consumption 

(kW.h/inhabitant.year) 
18 – 26 20 – 35 

Volume of sludge 

(
7
) 

To be treated 

(L sludge/inhabitant.d) 
3.5 – 8.0 3.5 – 5.5 

To be disposed of 

(L sludge/inhabitant.d) 
0.10 – 0.25 0.10 – 0.25 

Sludge mass 

To be treated 

(gTS/inhabitant.d) 
60 – 80 40 – 45 

To be disposed of 

(gTS/inhabitant.d) 
30 – 35 40 - 45 

Hydraulic 

retention time 
HRT (h) 6 – 8 16 – 24 

Source: adapted from Sperling (2007)  

 

 

Nowadays, various types of packing materials for biofilm growth are used in the aeration tank 

of activated sludge to combine biofilm and activated sludge. Typical examples of that kind of 

processes are Captor, Limpor and Kaldnes or moving bed bioreactor (MBBR). 

 

 

 

 

                                                 
(
3
) Larger efficiencies can be reached in the removal of N and P 

(
4
) Smaller areas can be obtained by using mechanical dewatering. The area values represent the area of the whole WWTP, not just of the 

treatment unit.  

(
5
) The total volume of the units includes primary sedimentation tanks, aeration tanks, secondary sedimentation tanks, gravity thickeners and 

primary and secondary digesters. The dewatering process assumed in the computation of the volumes is mechanical. The need for each of the 
units depends on the variant of the activated sludge process.  

(
6
) The installed power should be enough to supply the O2 demand in peak loads. The energy consumption requires a certain control of the 

O2 supply, to be reduced at times of lower demand.  
(
7
) The sludge volume is a function of the concentration of total solids, which depends on the processes used in the treatment of the liquid 

phase and the solid phase. The upper range of per capita volumes of sludge to be disposed of is associated with dewatering by centrifuges 

and belt presses (lower concentration of TS in the dewatered sludge), while the lower range is associated with drying beds or filter presses 

(larger TS concentration). 



  
Page 11 

 

  

c. Combined systems (Activated Sludge and Biofilm) 

- METEOR® (IFAS/MBBR process) 

METEOR
®
 process is a combination of fixed-film technology and suspended growth 

technology (conventional activated sludge) together into one hybrid system known as IFAS or 

integrated fixed film activated sludge (Degremont, 2009). Polyethylene biofilm carriers are 

used in this process, providing a large internal surface area for the growth of microorganisms. 

The METEOR® technology achieves high removal rates in a small volume. 

 

Figure 6: Meteor process 
Source: adapted from Degremont (2009) 

 

With this kind of technology, the capacity of activated sludge basins can be increased by 

100% to 200% with an in-basin retrofit; upgrade existing BOD removal facilities to full 

nitrification and total nitrogen removal in response to new regulatory requirements: ammonia 

removal to < 1 mg/L NH3-N, Nitrate removal to < 1 mg/L NO3-N and Total Nitrogen removal 

to < 3 mg/L TN. Better settling of suspended solids than conventional activated sludge will 

also be achieved. 

 

1.3. Modeling and design of an activated sludge 

The following schematic diagram in Figure 7 shows an activated sludge system that the mass 

balances of biomass and substrate mass balances are set up on (Ydstebø, 2009).  

 
Figure 7: Activated sludge process 



  
Page 12 

 

  

a. Effluent concentration of COD 

The concentration of COD in the effluent is the sum of remaining soluble biodegradable COD 

known as readily biodegradable COD, unbiodegradable soluble COD in the influent and 

finally the COD in TSS/VSS in the effluent (1.42g COD/gVSS). 

The remaining RBCOD can be determined by solving the biomass mass balance. 

 

Accumulation = Inflow - outflow + biomass production - decay – waste 

 

 

Dividing by V 

 

 

Assuming steady state , therefore 

 

 

 

 

 

 

 = Sludge wasted (kg/d)/Mass of sludge in the reactor (kg) which is equal to the inverse 

of the sludge retention time (SRT), thus: 

 

 

The growth rate is according to Monod’s equation  

 



  
Page 13 

 

  

 

 

 

 

In figure 7, wasting of the sludge is on the underflow. Wasting from the bioreactor is also an 

option and makes it easier to maintain a fixed SRT because it is independent of the sludge 

concentration. Since X=Xw, SRT becomes as a ratio of the bioreactor volume and the volume 

wasted. 

 

 

 

b. Sludge in the bioreactor 

The sludge in the bioreactor is composed of the active organisms in the system, which is the 

net effect of growth on substrate (biodegradable COD), cell-death and inert residue from dead 

cells. The remaining slowly biodegradable COD and inert COD from influent are attached to 

the flocs. In addition contains the sludge inorganic particles determined as inorganic fraction 

in TSS/VSS analysis. 

 

- Biomass concentration and mass 

It can be derived from the substrate mass balance: 

 

Accumulation = inflow – outflow – removal 

 

 

With      

 



  
Page 14 

 

  

At steady state  

 

 

 

 

Multiplying with SRT on the right side gives the following equation for the biomass 

concentration (mg/l): 

 

 

The total mass of biomass is the product of concentration and bioreactor volume:  

 
 

 

 

- Unbiodegradable organic suspended solids in influent (Xi,in) 

 

Accumulation = inflow - outflow – waste 

 

 

Assume steady state and Xi,e = 0 

Assume sludge waste from the bioreactor, then Xi,R = Xi,w 

And  

 

 

 

 



  
Page 15 

 

  

 

Concentration: 

 

Mass: 

 

 

Considering inorganic solids in the influent (Xii,in), the same expression will be found: 